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B %L (SUPPLIER) CpllRE B R (R INSPECTION  CERTIFICATE

T 550-0015

W EH (CUSTOMER) CBREHTHEA Y A ER AR REEETI1—12—19(@VIERE—EIL7
RITHEH B (DATE) : FEB__. 20 . 2024 B&)
I EF S (CERTIFICATE No) - 221-00143 H:PAGE 1 i PlERE XS (R
3WHIE 2 (CONTRACT No) : 253401D01 — 002 ‘DEWR'P’”ON) - DEFORMED BARS At
HCEMWESES (ORDERNo) - " 5
WEFEEE 7 (CUSTOMER No: (SPECIFICATION) : JIS G 3112 SD295
¥ L ¥ 1§ : R
(SPECIAL MENTION) fgprt% (:::’ODE)}\ : D295
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T & ERES | MBS |(¥E AR TENSILE TEST gg RE CHEMICAL COMPOSITION
CHARGE Bike | 5B o Rgle )T BEND C Si M P S Cu Ni CrM<OM go No Ti Al Geal pop
DIMENSIONS No PLATE No [QUAN| MASS bzl Ts leL la IRA | YR |RAZ J
Cmm) LOT& y TTY kg N/mm2 8 5\ 180 X100 X100 X100 X1000X1000 X100 X1000X1000 X1000 X1000 X1000 X1000 X 1000 X1000 X100 X100
o R= B
COIL& No ACTUAL 1.50D
P e A atn S - _1
D6 3093245 4 4110[ 358 51d 34| 4 G0O0OD 15 19 55 14 20 % %EE Bamz - i
D6 3093245 d 6154 354 508 30| 4 00D 15 19 55 14 20 ;;g ,1
D6 3093246 2 2058 3621 513| 30| 4 GOOD 16, 19 57 23 24 al |
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GRAND TOTAL 12 12322 g EGEs BANA O EASE
DéNAD 22|
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Signed by: RO, BEORE . BIREORE RS BL TV BT A ERALET
a S ¥ N fust - - e R
WE HEREBY CERTIFY THAT THE STEEL DESCRIBED HEREIN HAS A*iq: muﬂf‘]i B I
, NAKAYAMA STEEL WORKS, LYD. Funamachi Works
SURVEYOR TO BEEN SATISFACTORILY TESTED AND INSPECTED IN ACCORDANCE - TR K EK AR — T H1E66%
WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION. 1-66, Funamachi 1-chome, Taisho~ku,Osaka-shi,Osaka,551-8351, Japan
¢ NOTES ) 2/ = -

YR:PRIR I, Yield Ratio RA: ﬁ('ﬁ Reduction of Area

GL: #% A FE M Gauge Length----1=50mm, 2=200mm, 3=4D, 4=8D, 5=5.65/ A , 6=27, 7=T0mm , 8=R0mm

HBW: 7V /L8 = Brinell hardneﬁ HRB/HRC : 577 x /L= Rockwell hardness CH:-p Ve —#i %8 Charpy Impact Test
ZN,C: 88 ik Zn Coating-~ -+ im0 = A EH{H H ik, (+) — S8k CB:ghiT#M Coating Bend Test

RA(Z):FE= 5 a1 455 Speciﬁcution for through thickness characteristics UT: B E % Ultrasonic Test
Ceq(W): 5 3624 (%) =C+Mn/6+5i/24+Ni/40+Cr/5+Mo/4:V/14 Ceq2: 5% % (%) =C+Mn/6 CeqH: b2 3#E % &%) =C+Si/24+Mn/6
PCM: B BN Z PR (%)=C+5i/30+Mn/20+Cu/20+Ni/60+Cr/20+Mo/15+V/10+58

Signed by: ./ i"""v e
g Y ‘M%‘ HIDEAKI HARAGUCHI

EEHTS & AR EEXE
GROUP MANAGER OF QUALITY ADMINISTRATION SEC.
PRODUCTION & TECHNICAL CONTROL DEPT.
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SERHEZE S CE C L .
AEAIE &5 CERTIFICATE No. : MC4604600 JFE Bars & Shapes Gorporation

1% ORDER No. : INSPECTION CERTIFICATE -
i gfj CUSTOME; : 421{441}\1)250 K B BT
"= | AT () £ E 1 T H
T ¥ 4 PROJECT NAME : £ TEL 086-447-4224
& 3 #& SHIPPER D KRR S % %5 DEALERSHIP:
#  #& SPECIFICATION : JIS G 3112 SD295 H#rH  SHIP DATE 20244 65 26H
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&N SIZE QUANTITY | MASS  [y7n™ [40- 2% |MIN| R= [MAX |MAX |MAX |MAX |MAX
) mm kg | 295 600 16 | 1.5D 27 55| 150 50 50
4-F0281 D10 X 6000 1, 200 373 510 24 GOOD 19 14 54 36 18 14 32 5b 4 37
(5B96825) 4,032
4-F0281 D10 X 7000 1, 800 373 510 24 GOOD 19 14 54 36 18 14 32 55 4 37
(5B96825) 7,056
A X5t 11, 088
4-F0255 D13 X 6000 360 371 507 28 GOOD 19 13 49 41 26 11 25 59 4 34
(5B96806) 2, 149
4-F0255 D13 X 7000 1, 440 371 507 28 GOOD 19 13 49 41 26 11 25 59 4 34
(5B96806) 10, 022 i
YA X5t 12,171
%0 RE 23, 259
| - = C 0) . Fi Al
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i B 1
B4 A&\ 2 B REH
= — - IR I
o~ FESMITEEORELT, INICAKR LI LRIEAT S,
l =) ht- We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification. M.IE\NAGER OF
- QUALITY ASSURANCE SEC.
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